MODEL # TAG 6'x8' Half Rack

ASSEMBLY INSTRUCTIONS

www.tagfitness.net

630-375-1500



PARTS LIST

NO. Description Q'ty | NO. Description Q'ty
1 Front Upright Frame 2 17 Plastic Cover 360*70*5 2
2 Rear Upright Frame 2 18 Plastic Cover 70*70*5 8
3 Base Fame 2 19 Plastic Cover 160*70*5 2
4 Rear Cross Frame 1 20 Plastic Cover 205*76*5 2
5 Cross Frame 2 21 Plastic Cover 85*76*5 2
6 Upper Cross Frame 1 22 Plastic Cover 76*70*5 2
7 Front Cross Frame 1 23 Rubber Foot 4
8 J-Hook (Left) 1 24 End Cap®32*2 8
9 J-Hook (Right) 1 25 Flat Washer ®20*®34*3 64
10 Left Safety Frame 1 26 Spring Washer 18 32
11 Right Safety Frame 1 27 Nut M18 32
12 Plate Storage Holder 8 28 Hex Bolt M18*110 16
13 Lock Nut ®40*M12*41 8 29 Hex Bolt M18*120 16
14 Outer Fixing plate 4 30 Allen Bolt M8*15 8
15 Inner Fixing plate 2 31 Allen Bolt M6*10 50
16 Plastic Cover 570*65*5 2




Exploded Drawing

2526 21

o2
="
[ =—— = . /\‘
oy
212625~
Wi

.,
ol —

i \/\W ] = e ! ” T
- T

‘/‘H/s - —

— _ | i

T // y\ o~ y, — ey m (3
N / /o

25/26/27) 4




Assembly
Step 1

Assemble Base Fame (3) and Rear Cross Frame (4), fixing with outer fixing plate (14) and
Inner fixing plate(15) using Flat Washer ®20*®34*3 (25) , Spring Washer ©18(26),Nut
M18(27) and Hex Bolt M18*120(29).

Please don’t tighten all bolts in this step.

29 25 14




o &'c I G'a "o Fo o do S Fo Fo Fo Jo Jo Fo Fo Fo Fo o Fo FoFococaoo

90000004

Ge0600006000G000
000 9

=
N
Ne

e

900000

\
\
S 0G0000d0dodh G0 o P PO T G0 T To o o Ao o S0 T Jo Jla o Fo Fu o @
\

9eeA060000066

Step 2

Assemble Upright Frame (1&2) on the finished assembly from step 1, using Flat Washer
®20*P34*3 (25) , Spring Washer ®18(26), Nut M18(27) and Hex Bolt M18*120(29).

Please note the ‘ARROW'’ in the end of rear upright should face front or rear. The side with

number in front upright should always face front.

Please don’t tighten all bolts in this step.



Step 3

Assemble Cross Frame(5) and Upright Frame (1&2) using Flat Washer ®20*®34*3 (25) ,

Spring Washer ®18(26),Nut M18(27) and Hex Bolt M18*110(28).

Please tighten all the bolts in the above steps.

252726 262527 25 28 7 27 26 25




Step 4

and Front Cross Frame (7) to Upright Frame (1&2) using

)

Flat Washer ®20*®34*3 (25) , Spring Washer ®18

Install Upper Cross Frame (6

and Hex Bolt

(27)

Nut M18

)

26

(

M18*110(28). Please tighten all the bolts.

Step 5

Plate Storage Holder (12) to Back Upright Frame (2) using Lock Nut

®40*M12*41(13); Put J-Hook (8&9), Safety Frame (10&11) on right position.

Install

-]

7

.\\\
= ~ B

P E0ORP0O000OBOB08ED80000000000000000000650660606000868

A A \\QA — ﬁ / \y

OoaaMmo%aaoa—oavuaioa-oonuouuaﬂoonuonuumuuno/ﬂﬂoo&uo-babonoavoo-ua..oa-.aoaoau

Flecccfeeccosooccrecocoomsosoowooo Peecec-c-ccccosoccoac=a ==

Y

12



